


WYA—October 2008 i City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

TABLE OF CONTENTS 

CHAPTER 1. INTRODUCTION............................................................................................. 1-1

PURPOSE.................................................................................................................................... 1-1 
OBJECTIVES.............................................................................................................................. 1-1 
AUTHORIZATION..................................................................................................................... 1-2 
ABBREVIATIONS ..................................................................................................................... 1-2 
[...]
generate very little, if any, wastewater flow to the collection system. Thus these areas are not 
included as wastewater flow contributors to the collection system. The remaining area is to be 
built out as very low density residential development (residential estate) which will drain to the 
14-MSPS. The System 15 service area in Wright/Elmwood Tracts has been sub-divided into two 
smaller wastewater FDAs for the purpose of describing the wastewater master plans for these 
areas. Each FDA is described below. 

FDA 15J – This area will be served by a system of gravity sewers draining to the 
14-MSPS.

FDA 15K – City staff have indicated that this area is to build out without significant 
wastewater contribution. Extensions of major trunks sewers to the wastewater 
collection system are not provided in this master plan to serve this area. 

5 City of Stockton Wastewater Master Plan Revision #6, November 2005, by West Yost Associates. 



WYA—October 2008 6-23 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Future Pump Stations 

Subsequent sections have included commentary on both the locations and service areas for the 
future pump stations needed to accommodate buildout flows. Table 6-4 summarizes the future 
pump stations that must be constructed to accommodate buildout flows and their required firm 
capacities. The locations of the pump stations are shown on Figure 6-1. 



WYA—October 2008 6-24 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Table 6-4. Future Pump Stations and Required Firm Capacities

Pump Station Identifier 

Wastewater
Collection

System Served
Firm Capacity 
Required, mgd 

System 6 North PS 6 2.21 
Duck Creek PS 7 2.49 
Arch Road Industrial Park PS 8 12.3 
Lincoln Street PS 15 5.23 
Newton Rd PS 9 5.28 
Mariposa PS 12 23.54 
System 13 East PS 13 17.34 
Tidewater PS 13 31.12 
System 14 PS 14 8.67 
Thompson PS 15 2.26 
Gateway PS 15 7.47 
System 15 East PS 15 15.46 
Sanctuary PS 10 4.48 



WYA—October 2008 7-1 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

CHAPTER 7. WASTEWATER TREATMENT 

Wastewater treatment for the City is currently provided by the Regional Wastewater Control 
Facility (RWCF), a single treatment and disposal facility located along the San Joaquin River on 
the Southwestern edge of the city. The RWCF treats domestic and industrial flows from a 
population of approximately 321,0001 within the City of Stockton (City) urban services area. 
Tertiary treated effluent is discharged to the San Joaquin River (SJR) at a location within the 
legal boundaries of the Sacramento-San Joaquin River Delta (Delta) and approximately 
1.5 miles upstream of the Stockton Deep Water Ship Channel (DWSC). Discharge to the SJR 
will continue year-round. This analysis of wastewater treatment and disposal issues is 
presented in the following subsection: 

Projected Wastewater Flows and Loads 

Existing Treatment and Disposal Facility 

Discharge Permit Requirements 

Facilities to Accommodate Projected Flows and Permit Requirements 

PROJECTED WASTEWATER FLOWS AND LOADS 

Projected wastewater flows and loads to the RWCF at Buildout conditions are summarized in the 
following Table 7-1. 

Domestic/commercial flow projections for average day dry weather conditions shown in 
Table 7-1 are based upon a projected buildout population of 580,717 persons2 and a per capita 
flow contribution of 112.0 gallons per capita per day3. Domestic/commercial BOD and TSS 
contributions at average conditions were based upon per capita contributions of 0.31 and 0.30 lbs 
per capita per day, respectively. Average ammonia loads are based upon the current observed 
influent concentration of 25 mg/l. Peak flows and loads in the table are based upon the use of 
existing observed peaking factors applied to the projected average daily loading conditions. 

EXISTING TREATMENT AND DISPOSAL FACILITIES 

The existing RWCF has been expanded and adapted to provide for all of the wastewater 
treatment and disposal needs of the current service area. 

Additionally, the design and construction of an initial capital improvements project will be needed to 
provide additional capacity and treatment levels to comply with the City’s current NPDES Permit 
No. CA0079138 which was issued on May 1, 2002. The flow and load capacity of the plant that will 
result from this project is summarized in the following Table 7-2. Figure 7-1 shows the existing 
treatment and disposed facilities. 

1 See Table 2-1 
2 See Table 2-2 
3 See Table 2-5 



Parameter Units
Average Day 
Dry Weather

Average Day 
Max Month

Peak Day 
Maximum

Month
Peak Hour 

Wet Weather
Flow mgd

Domestic/Commercial 65 78 126.8 164.1
Wet Industrial 5.0 7.2 11.5 12.6
Recycle 1 1.1 0.9 2.5

Totals 71.0 86.3 139.2 179.2
BOD lbs/day

Domestic/Commercial 180,000 180,000 180,000 NA
Wet Industrial 24,000 62,000 24,000 NA
Recycle 0 12,000 16,000 NA

Totals 204,000 254,000 220,000 NA
TSS lbs/day

Domestic/Commercial 174,000 174,000 183,000 NA
Wet Industrial 6,200 27,000 7,000 NA
Recycle 0 12,000 17,000 NA

Totals 180,200 213,000 207,000 NA
Ammonia-N lbs/day

Domestic/Commercial 13,600 16,300 27,400 NA
Wet Industrial 1000 1200 2,000 NA
Recycle 200 200 300 NA

Totals 14,800 17,700 29,700 NA

Table 7-1. Projected Wastewater Flows and Loads Generated
in the Master Plan Service Area at Buildout Conditions(a)

(a) BOD and TSS loading projections based on methodology presented in “Addendum to TM No. 1. Existing and 
Projected Population, Flows and Wastewater Load Study,” Parsons/Carollo, June 2002 (Draft). Per City staff, this 
reference is to serve as the basis for treatment capacity planning. Flow and load updated to reflect revised General Plan 
population.

WYA—October 2008
129\00-06-14

City of Stockton
2035 Wastewater Master Plan



WYA—October 2008 7-3 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Table 7-2. Resulting RWCF Capacity Following Completion  
of Initial Capital Improvements Projects(a)

Loading Condition(b)

Parameter 
Average Day 
Dry Weather 

Average Day 
Maximum 
Month(c)

Peak Day 
Maximum 
Month(c)

Peak Hour 
Wet Weather(e)

Flow 48 MGD(d) 58 MGD 78 MGD 121 MGD 
BOD5

(e), lbs/day 170,500 304,700 261,000 N/A 
TSS(f), lbs/day 164,200 241,900 249,000 N/A 
NH3-N(g), lbs/day 10,010 12,080 16,800 N/A 

(a) Based on an average dry weather flow capacity of 48 mgd for secondary treatment facilities and 
constituent loading concentrations implied by Service Contract with OMI/Thames Water Stockton, Inc., 
Appendix 20, Table 9.2-6. 

(b) Average Day Dry Weather means the average daily (calendar day) dry weather flow or loading (i.e. daily 
average flow when groundwater is at or near normal and run off is not occurring) occurring over the three 
consecutive dry weather months (e.g. July, August, September). Average Day Maximum Month means 
the average daily (calendar day) flow or loading occurring during the maximum month of the year. Peak 
Day Maximum Month means the highest daily (calendar day) flow or loading occurring during the 
maximum month flow of the year. Peak Hour Wet Weather means the maximum flow rate occurring in a 
one-hour period. 

(c) Peaking per Table 2.8. See Table 7-1 for Master Plan buildout loading projections.  
(d) MGD = million gallons per day 
(e) BOD5 = Five day biochemical oxygen demand 
(f) TSS = Total suspended solids 
(g) NH3-N = Dissolved ammonia 

For purposes of this analysis, the improvements needed to comply with the City’s NPDES permit 
are considered to be a part of the existing plant. 

The RWCF consists of preliminary, primary, secondary and tertiary treatment facilities as well as 
associated solids handling processes. The oxidation ponds, wetlands, and other tertiary facilities 
are located southwest of the San Joaquin River. The remaining facilities have been constructed 
on the opposite side of the river. 

1. The preliminary treatment facilities consist of influent pumping, flow measurement, 
screening, and grit removal processes. Screenings and grit removed in this treatment 
step are processed and then hauled to a sanitary landfill for disposal. 

2. The primary treatment facilities consist of primary sedimentation basins with 
Enhanced Primary Treatment (ferric chloride and polymer addition) which allow 
organic material to settle out where it can be removed. Solids removed from this 
process are directed to the plant’s solids handling system. 





WYA—October 2008 7-5 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

3. The secondary treatment facility consists of biotowers and intermediate clarifiers 
which support biological media that treat soluble organic material in the wastewater. 
Further treatment is accomplished in the oxidation ponds. Solids produced in 
secondary processes are sent to the plant’s solids handling system. 

4. Tertiary treatment is provided by constructed wetlands, nitrifying biotowers, flotation 
thickeners, tertiary filters and a chlorination system for disinfection. The treated 
effluent is then dechlorinated and discharged to the San Joaquin River. 

5. Solids handling systems consist of gravity belt thickeners, gravity thickeners, 
anaerobic digesters, sludge lagoons and mechanical dewatering systems. Fully 
processed solids are then trucked to a landfill for disposal or to a reuse application. 

6. Support systems at the plant include those providing: potable, service, and reclaimed 
water; compressed air; chemical storage, preparation, and feed; air supply; and sludge 
heating. Staff support facilities include buildings housing administration, operations 
centers, analytical laboratories, and maintenance activities. 

DISCHARGE PERMIT REQUIREMENTS 

The level of treatment needed to meet future regulatory requirements for surface water discharge 
could be affected by the following factors: 

The Current NPDES Permit and Cease and Desist Order 

Anticipated Future Permit Limits 

Potential regulatory relief activities 

Current NPDES Permit and Cease and Desist Order 

The current NPDES permit for the RWCF was issued to the City in April 2002. Since this time, 
considerable efforts have been made to address the issues raised in this permit. These efforts 
have included the following: 

Construction of the effluent filtration and improved disinfection facilities needed to 
meet the total coliform and turbidity requirements. 

Construction of a nitrifying biotower facility downstream of the pond/wetland system 
to meet the ammonia and pH requirements. 

Note that these new treatment facilities have also helped to significantly increase the 
effluent dissolved oxygen levels, thereby eliminating concerns with respect to this 
constituent.

Completion of the additional sampling needed to demonstrate that pollutants of 
concern identified in the 2002 permit are not present in toxic concentrations in the 
effluent.

Completion of a Human Carcinogen Impact Study, a Pollution Prevention Plan, a 
Treatment Feasibility Study, a Mercury Offset Feasibility Study, a SIP study, and a 
Thermal Impacts to Fisheries Study to assess the potential for impacts of discharge 
from the WWTP to the receiving water. 



WYA—October 2008 7-6 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Initiation of a translator study for copper to demonstrate that higher effluent 
limitations for this constituent may be appropriate and protective, thereby providing 
future permit relieve for this constituent. 

Based on discussions with City staff, these efforts have addressed most, if not all, of the current 
permit requirements.  

Potential Future Compliance Issues 

The City submitted a Report of Waste Discharge (ROWD) for a new NPDES permit in 
September 2006. Based on discussion with regulatory staff, a new NPDES permit will likely be 
issued for the RWCF in early 2008. Based on a review of the ROWD and discussions with City 
staff, the new permit may include requirements that will be difficult to meet with existing 
facilities. The areas of particular concern area as follows: 

1. Disinfection By-Products 

2. Mercury and Methylmercury Limitations 

3. Chlorine Disinfection Byproducts 

4. Nitrate Limitations 

5. Copper Limitations 

6. Aluminum Limitations 

7. Manganese Limitations 

8. Bis(2-ehthyhexyl)phthalate

9. Salinity Requirements 

10. Potential Groundwater Impacts 

11. Thermal Impacts to Fisheries 

12. Cyanide

Ammonia

Under the current RWCF operational scenario, the ammonia reductions needed to meet the 
current (and anticipated future) permit limits occur in the treatment ponds during the peak 
summer months. However, the reductions that occur in the treatment ponds decrease 
significantly as ambient temperatures drop in the late fall/early winter season. For this reason, 
nitrifying biotowers were constructed as a means of achieving the necessary ammonia reductions 
during the cool-weather season.

However, the City has observed that there is typically an acclimation period for the biotowers where 
the nitrifying bacteria population is not adequate to achieve the reductions necessary for compliance. 
Therefore, the City has proposed to modify the current operations to bypass the treatment ponds 
year-round. This practice would ensure a constant “supply” of ammonia to the biotowers, keeping 
the nitrifying populations robust enough to ensure adequate nitrification year-round.



WYA—October 2008 7-7 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

The City has requested this operational change be allowed in the new permit. If this operational 
modification is allowed, it is expected that the ammonia limitations will be reliably met. If this 
modification is not allowed, the City may need to evaluate other means of achieve compliance. 
One option would be to “seed” the nitrifying bacteria population in the biotowers with ammonia, 
thereby keeping populations healthy during period when nitrification is occurring in the 
oxidation ponds. 

Note, however, the City has not evaluated the impact of the proposed operational change on the 
ability to meet other permit requirements. Both the effluent temperature levels and metals 
concentrations could potentially be adversely affected by this change. These issues are discussed 
further below. 

Mercury and Methylmercury

A study recently completed by the City indicated levels of mercury and methylmercury in the 
RWCF discharge significantly exceed the applicable water quality objectives for these 
constituents. Moreover, the Sacramento-San Joaquin Delta Estuary has been listed as being 
impaired for mercury and methylmercury. As such, it is anticipated that a TMDL will be adopted 
for these constituents and mercury mass loading limits in the current permit may become more 
stringent in future permits. As flows increase, meeting mass limits could become onerous. 

Methylmercury is formed from inorganic mercury in the environment under low dissolved 
oxygen conditions, such as that that would occur in the sediment of the treatment ponds. 
Therefore, the operational modifications discussed above may result in a significant decrease in 
effluent methylmercury concentrations. However, such changes could result in an increase to the 
total mercury levels in the discharge. Additional analysis is needed to evaluate the potential 
impacts of the proposed modifications.  

If effluent mercury and/or methylmercury concentrations cannot be reduced through treatment 
and/or source control efforts, the City may need to participate in mercury offset program. Such a 
program would require that the City fund a mercury clean-up project elsewhere in the Delta 
watershed. Under such a program the City would likely need to eliminate significantly more 
mercury from the offsite location to get “credit” for the mercury discharged from the RWCF.  

Chlorine Disinfection Byproducts

The City currently relies on chlorine for disinfection; and accordingly, effluent concentrations of 
chlorine disinfection byproducts can be significant. Chlorine disinfection byproducts include 
[...]
prior to initiating design or construction efforts to determine if more cost effective approaches 
can be taken, such as providing equalization storage or new technologies. The following is a 
summary of future facility needs at the RWCF. Detailed information about the basis of the 
requirement of additional facilities is provided in Appendix G. 

Influent Pumping and Preliminary Treatment Facilities 

Expansion of the existing plant influent pumping and preliminary treatment facilities will be 
required to accommodate projected peak hour wet weather flow conditions. Affected plant 
components include: 

Bar Screens: Two additional matching bar screen units would be provided to expand 
the capacity of the existing four bar screens at the plant. 

Grit Channels: Three additional channels of matching capacity to the existing six 
channels would be required. 

Influent Flow Metering: Expansion to the plant’s influent flow metering facilities 
will be required to accommodate the projected peak hour wet weather flows. 

Influent Pumping: Three additional pumps having nominal capacities of 35 mgd 
each and 1 at 12 mgd would be needed to provide the firm pumping capacity needed 
at the buildout flow conditions. The total installed pumping system capacity would be 
capable of handling the projected peak hour wet weather flow condition with the 
largest pump out of service. 

Ferric Chloride Dosing System: The ferric chloride dosing system that is being 
installed as a part of the Initial Capital Improvements Project should continue to be used 
for the purpose of influent odor control and enhancement of the primary sedimentation 
basin effectiveness. No expansion to this system is expected to be required. 

Primary Treatment Facilities 

Expansion of the existing plant primary sedimentation basins facilities will be required to 
accommodate projected peak hour wet weather flow conditions. This would consist of five 
additional basins having dimensions that match the most recently constructed units (160 feet 
by 30 feet.). Associated facilities would include primary sludge and scum systems to serve the 
new basins and expansion of the polymer feed facilities for this purpose. 



WYA—October 2008 7-14 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Secondary Treatment Facilities 

For purpose of this analysis, secondary treatment facilities consist of those facilities that utilize 
biological treatment processes to remove carbonaceous BOD, nitrogen and other nutrients, and 
other constituents amenable to biological treatment.  

Expansion to the following existing secondary treatment facilities would be required to 
accommodate the projected BOD loading conditions at the buildout condition.  

Biotowers: No additional biotower and associated feed and recycle pumping would 
be needed. 

Intermediate Clarifiers: Four additional intermediate clarifiers would be needed to 
remove solids produced by the biotowers in the process of removing organic 
constituents in the wastewater. 

Secondary Effluent Pump Station: Expansion of this facility through the addition of 
two pumps having nominal capacities of 34.6 mgd each would be required to provide 
the necessary firm capacity to meet projected peak hour wet weather flow conditions 
that are estimated to occur. 

The existing oxidation ponds would be retained for the purpose of providing additional polishing 
treatment to the effluent and peak flow equalization prior to the remaining treatment 
components. However, no other capital improvement to this facility has been projected. 

Tertiary Treatment Facilities 

Tertiary Treatment Facilities consist of those components that provide for higher levels of 
organics destruction, nutrient removal, final removal of finer solids, and for the disinfection of 
the effluent as needed to protect human health.

The following tertiary treatment facilities would be added or expanded to meet anticipated permit 
requirements that are projected to be required of the plant within the time period of the Master Plan. 

Constructed Wetlands: Wetlands were constructed through the conversion of one of 
the plant’s existing oxidation ponds. Conversion of the remaining oxidation ponds to 
constructed wetlands may be required to provide higher levels of effluent polishing 
and removals of priority pollutants. If wetlands for tertiary treatment is needed, then 
vector control will be required and should be budgeted for in O&M costs. The 
decision about conversion of oxidation ponds to constructed wetlands will not be 
made until experience has been gained with the performance of the wetlands in the 
upcoming project and the uncertainties regarding future treatment requirements have 
been resolved. For these reasons, no further costs for wetlands improvements have 
been projected. 

Nitrifying Biotowers: This process has been added for the purpose of insuring that 
the plant adequately oxidizes the ammonia in the wastewater. A doubling of this 
facility through the addition of two towers of matching would be required to further 
expand it to accommodate the projected flows and loads anticipated from the service 
area at buildout. 



WYA—October 2008 7-15 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Denitrifcation Columns: A denitrification facility will be required to reduce the nitrate 
produced by the nitrifying biotowers to nitrogen prior to discharge. For purposes of this 
analysis, a denitrification column system would be utilized for this purpose. Methanol 
addition facilities would also be included in this treatment step to provide a source of 
carbon necessary to support the denitrifying bacteria in the process. 

Post Aeration Tanks: This facility would be added to provide two functions: to remove 
any remaining methanol that may remain in the effluent from the denitrification columns 
and to elevate the dissolved oxygen content of the effluent prior to discharge to reduce 
the impact on the dissolved oxygen concentration of the SJR. Eight tanks would be 
provided to enable shutdown of one tank for maintenance purposes. 

Effluent Filters: Recent improvements have brought the total number of tertiary 
filters at the plant to six with a total capacity of 84.0 mgd, based upon ratings 
provided for in the 1999 Draft Master Plan. Four additional filters would need to be 
provided to accommodate the projected peak day maximum month loading conditions 
identified in this Master Plan. This expansion would include additional filtered water 
pumps and other associated ancillary mechanical support systems. 

UV Disinfection System: A new effluent disinfection system based upon the use of 
ultra-violet (UV) light technology would be provided to replace the plant’s existing 
chlorination system. This change is projected to be desirable to eliminate the formation of 
trihalomethanes and other chlorine byproducts in the effluent that are now becoming 
regulated constituents. Elimination of the chemicals used for chlorination and 
dechlorination in the plant’s existing process will also eliminate their contribution to the 
TDS in the plant effluent. The UV disinfection system would consist of a multiple 
channel structure that would house low pressure high output UV lamps. 

Solids Handling Facilities 

Expansion of the plant’s existing solids handing facilities would be required to accommodate the 
larger quantities of solids that would be produced by the liquid stream processes. Estimated 
solids quantities that would be produced at the plant from the buildout flows and loads shown 
earlier in Table 7-1 are shown in the following Table 7-4. 

Table 7-4. Estimated Solids Production at the RWCF 

Loading Condition 

Method of Measurement 
Average Day 
Dry Weather 

Average Day 
Max Month 

Peak Day 
Maximum 

Month

Dry Weight of Solids, lbs dry solids/day 218,700 263,400 276,100 
Liquid Volumes, gallons per day 565,100 683,800 752,500 



WYA—October 2008 7-16 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

The following is a summary of the facilities that will be required to accommodate these projected 
solids production conditions: 

Solids Thickening Systems: Solids recovered from the primary sedimentation basins 
are of sufficient concentration that they may be sent directly to the anaerobic 
digesters. Solids from the intermediate clarifiers and tertiary filters are less 
concentrated. Two gravity thickeners are currently installed at the plant for thickening 
of solids from the intermediate clarifiers. Two gravity belt thickeners have been 
added to thicken the solids removed by the intermediate clarifiers. Solids streams 
from the tertiary filters may be returned to the primary sedimentation basins prior to 
introduction into the digesters in order to sufficiently thicken them. For these reasons, 
no costs have been included in this study for solids thickening systems prior to 
anaerobic digestion. 

Anaerobic Digesters: Two additional digesters having a diameter of 110 feet would 
be required in addition to the five digesters currently at the plant. Expansion to the 
digester feed, withdrawal, and heating systems would be required in conjunction with 
the provision of the new tankage. 

Digested Solids Storage Lagoons: The existing digested solids storage and 
thickening lagoons would continue to be utilized at the plant but would not be 
expanded. In this capacity, they would serve only as a buffer between the plant’s 
anaerobic digesters and the plant’s dewatering system. 

Digested Solids Dewatering Systems: The plant’s existing mechanical dewatering 
system could be expanded from two belt filter presses to a total of four belt filter 
presses in order to be able to process the projected increase in production of anaerobic 
solids at the plant. The current portion of digested solids that are directed to a reuse 
application have been assumed to continue for this analysis. The provision of 
additional belt presses would include expansion of the polymer feed, washwater 
booster pumping and filtrate water return systems associated with this facility. 
Alternately, the City could consider upgrading the dewatering system from a belt 
filter press system to an alternate dewatering system, such as centrifuges. The 
decision on the dewatering system selection should be reviewed during more detailed 
facilities planning studies prior to initiating design or construction efforts to 
determine which dewatering system best meets the City’s needs. 

After processing, the plant’s solids are currently hauled to a landfill for disposal or directed to a 
reuse application. Expansion of the reuse potential in the future may add to the projected capital 
costs of the plant’s solids handling facilities. This investment would only be undertaken if it were 
found to reduce the annual disposal costs or provide for some other form of offsetting costs that 
would make the additional capital investment cost effective to the City. This can only be 
determined through a specific analysis and study of the potential costs of such a program. For 
purposes of this analysis, no consideration of an expansion to the current biosolids reuse 
practices has been made. 



 

WYA—October 2008 7-17 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

Other Advanced Treatment Facilities for Potential Future Permit Requirements 

Advanced treatment facilities may be required for all or a portion of the plant’s effluent if future 
discharge requirements for TDS and/or priority pollutants are imposed that cannot be met with 
the above treatment facilities or through a program of source control. The most likely treatment 
system that would be required in addition to those already identified above would be a 
membrane filtration and reverse osmosis system. The reverse osmosis system would be capable 
of removing a number of toxic compounds as well as reducing the TDS of the effluent. The 
membrane filtration system would serve as a pretreatment system to remove larger particles and 
thereby reduce the costs of the reverse osmosis step. 

For purposes of this study, no costs for these additional advanced treatment facilities have been 
included in this analysis. However, it is recommended that facilities planning studies conducted 
for the plant include the identification of how these facilities could be incorporated into the 
treatment scheme at some point in the future. Microfiltration and reverse osmosis would provide 
unprecedented levels of treatment at very high capital and energy consumption costs. Disposal of 
the concentrated brine waste stream from reverse osmosis would be problematic and costly, 
assuming a viable brine disposal method could even be identified. 

Costs of Treatment Plant Improvements 

The estimated cost of providing the additional facilities described above are summarized in 
Table 7-5. The improvements are needed to accommodate projected increases in flows and loads 
from the service area. Additional facilities would be needed to provide higher levels of treatment 
if significantly more stringent discharge requirements were to be imposed on the plant. Detailed 
information about the basis of these costs is provided in Appendix G. 

Project Phasing 

Based on the projected wastewater flow, the treatment capacity for the existing facilities 
including those from the Initial Capital Improvement Project totaling 48 mgd would be 
exhausted by year 2019. 

Given that the projected ADDW at buildout is 71.0 mgd, the construction of the facilities could 
be completed in a single phase to provide the treatment capacity for the buildout condition. 

Figure 7-2 presents the projected flow in ADWF and proposed schedule for the construction of 
the facilities for buildout. 

Conceptual Facilities Layout 

A preliminary project facilities layout is presented in Figure 7-3. The purpose of the project 
facilities layout is to verify whether there is sufficient space to construct project facilities within 
the plant. The layout is conceptual. Further analysis, including a complete facilities upgrade 
study and a geotechnical study, must be performed to determine the actual layout. It is apparent 
that a portion of either the new wetlands, or a portion of an existing pond will need to be filled to 
accommodate future facilities. 



Description
Estimated Cost(a,b),

dollars
Process Treatment Systems

Bar Screens 2,200,000
Grit Channels 1,430,000
Influent Pumping 9,920,000
Primary Sedimentation Basins 10,840,000
Biofilters and Associated Pumping Systems 6,860,000
Intermediate Clarifiers 6,820,000
Secondary Effluent Pumping 2,700,000
Nitrifying Biotowers and Associated Pumping Systems 12,350,000
Teritiary Raw Water Pumps 3,390,000
Dissolved Air Flotation Thickeners 7,010,000
Denitrification Columns 16,020,000
Post Aeration/Methanol Oxidation Tanks 4,900,000
Tertiary Filtration and Associated Pumping Systems 32,290,000
UV Disinfection System 18,270,000

Solids Handling Systems
Anaerobic Digesters 5,860,000
Solids Dewatering System 2,650,000

Combined Component Subtotal 143,510,000
Distributed Costs -

Mobilization & Demobilization (8%) 11,700,000
Demolition (1%) 1,460,000
Sitework (5%) 7,310,000
Piping (10%) 14,620,000
Electrical and Instrumentation (20%) 29,240,000
Standby Power, Admin, & Maintenance Facilities (15%) 21,930,000

Distributed Costs Subtotal 86,260,000
Component and Distributed Costs Subtotal 229,770,000

Estimating Contingencies (35%) (c) 79,860,000
Total Estimated Construction Cost 308,040,000

-
Engineering, Administration and Project Contingencies (35%) 107,810,000

TOTAL PROJECT COSTS w/o Land 415,850,000
-

Property Acquisition (or Pond Conversion) Allowance 1,400,000
TOTAL PROJECT COSTS 417,250,000

Table 7-5. Planning-level Estimate of Costs for Treatment Plan
 Improvements Needed for 2035 Buildout

(a) All costs are in current dollars (January 2006, ENR 20-Cities Average Construction Cost Index = 8700). 
Financing costs are excluded.
(b) This preliminary estimate of cost is based on limited field information and conceptual facility 
locations/descriptions. Actual costs will be affected by field conditions that cannot be identified at the current 
level of planning. Market forces, other economic factors, and changing regulatory requirements may have a 
significant impact on costs. 
(c) Includes construction contingency and planning contingency.

WYA—October 2008
129\00-06-14

City of Stockton
2035 Wastewater Master Plan



WYA - July 2007
N:\Clients\129 Stockton\00-06-14 Wastewater MP Update\ENGR\Stockton RWCF Facility Upgrade - 2035 Wastewater Master Plan rev1.xls

City of Stockton
Wastewater Master Plan Update

Figure 7-2. Projected Wastewater Flows and Plant Capacity Expansion Phases

10

20

30

40

50

60

70

80

90

100

110

20
05

20
07

20
09

20
11

20
13

20
15

20
17

20
19

20
21

20
23

20
25

20
27

20
29

20
31

20
33

20
35

m
gd

Projected ADWF

Complete Expansion by 2019 
(New Capacity = 71 mgd)

RCWF Capacity





WYA—October 2008 7-21 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

REFERENCES 

City of Stockton, Addendum to Technical Memorandum No. 1 Existing and Projected 
Population, Flows, and Wastewater Load Study, for Stockton Regional Wastewater Control 
Facility Master Plan Update, June 2002 (Draft), prepared by Parsons/Carollo. 

City of Stockton, Service Contract for Wastewater, Water, and Stormwater Utilities Capital 
Improvements and Asset Management Between the City of Stockton and OMI/Thames Water 
Stockton, Inc., December 19, 2003. 

City of Stockton Department of Municipal Utilities, Regional Wastewater Control Facility 
Master Plan Update, March 1999 (Working Draft), prepared by Parsons Engineering 
Science/Carollo.

US Environmental Protection Agency, Design Criteria for Mechanical, Electric, and Fluid 
System and Component Reliability, EPA Technical Bulletin EPA-430-99-74-001, 1974. 

Waste Discharge Requirements Order No. R5-2002-0083, City of Stockton Regional Wastewater 
Control Facility, adopted by the Regional Water Quality Control Board April 2002. 

Cease and Desist Order No. R5-2002-0084, City of Stockton Regional Wastewater Control 
Facility, adopted by the Regional Water Quality Control Board April 2002. 



WYA—October 2008 8-1 City of Stockton 
129\00-06-14  2035 Wastewater Master Plan 

CHAPTER 8. RECOMMENDED CAPITAL 
IMPROVEMENT PROGRAM 

This Chapter presents the capital improvement program developed using the assumptions and 
methodologies presented throughout this report. The collection system improvements are 
described generally in Chapter 6 and shown on Figure 6-1. The treatment plant improvements 
are described in Chapter 7. 

ESTIMATED CAPITAL COSTS 

A summary of estimated costs for each System plus the wastewater treatment plant 
improvements is provided in Table 8-1. The total estimated cost of the facilities need for buildout 
at 2035 is $1.0 billion. This represents the total estimated project cost for the backbone 
infrastructure identified in this Master Plan, excluding the cost of financing. Substantial 
additional wastewater collection system facilities will be needed within the development areas, 
delivering flow to the backbone system. The costs for these additional facilities will be borne by 
the individual developments, and therefore are not included in the Master Plan. 

Table 8-2 is a summary of the planned improvements shown on Figure 6-1 and described in 
Chapters 6 and 7. Appendix F contains a series of tables listing both individual improvements for 
existing sewer facilities within collection Systems 1 through 10, as well as a listing of future 
improvements projected for the buildout of collection Systems 12 through 15. 

PHASING

Phasing of wastewater capital improvements will be dictated by the phasing of development. As 
a growth area begins to develop, the downstream wastewater infrastructure will need to be in 
place. The triggering of replacements to create additional capacity in existing facilities will 